
Sudan University of Science and Technology 

College of Graduate Studies 

 

Performance Evaluation of Industrial Waste Water Treatment 

Plant of White Nile Tannery 

بمدبغة النيل الأبيضالعادمة  مياهال أداء محطة معالجة تقويم  

 

A thesis submitted to the graduate faculty of Sudan University of Science and 

Technology in partial fulfillment of the requirements for degree of MSc in 

Environmental Engineering 

 

 

By: 

Ammar Ahmed Elbager Ahmed 

 

 

Supervised by: 

Dr. Dalia Ahmed Mohamed Osman 

 

 

 

October 2019 



I 
 

Dedication  

I dedicate this study with my love to my parents ,brothers ,sisters ,teachers  

and all my friends for their continuous direct and indirect support ,patience 
[...]
generally preferred as recirculation is easier. A mechanical device (scraper) is 

necessary in larger settling tanks. 

  

(a) (b) 



47 
 

Figure (2-15): (a) Cross section of a typical circular sedimentation tank (b) Cross 

section of a rectangular sedimentation tank with travelling bridge shown in two 

positions  

)C) Sedimentation tank (empty) (D) Sedimentation tank in operation [A. Itodo1, 

2018]. 

In some cases, mainly due to space shortage, solids are removed by flotation, 

usually by the dissolved-air flotation (DAF) system. 

 

Figure (2-16): Schematic view of a dissolved-air flotation (DAF) unit [A. Itodo1, 

2018]. 

2.9.6 Sludge dewatering  

The sludge drawn from the bottom of the tank is in the form of slurry with a dry-

solid (DS) content of only 2-4%. For its evacuation, special pumps – usually of the 

  

)C) (D) 



48 
 

Mohno type – are used. For further handling and disposal of sludge, it is necessary 

to reduce drastically the water content. This is usually achieved by:  

(i) Thickening in sludge thickeners (very much like circular clarifiers). 

 (ii) Mechanical dewatering in filter presses, belt-filter presses or decanters 

(centrifuges). 

(iii) Natural drying in sludge-drying beds. In addition to power and chemical 

requirements, the key parameter for equipment selection is the achievable dry 

matter content in the dewatered sludge. 

 
 

(a) (b) 

 

(C) 

Figure (2-17): (a) Recessed-plate filter press with container for dewatered sludge 

(b) Cross section of a belt-type press for sludge dewatering (c) Belt press with 

transporter for dewatered sludge [A. Itodo1, 2018]. 



49 
 

2.9.7 Sludge thickener  

The construction of the sludge thickener is in practice identical with that of the 

sedimentator although in some cases the Dortmund type with self-desludging 

slopes is also used. 

 

Figure (2-18): Cross section of a gravity thickener [A. Itodo1, 2018]. 

2.9.8 Centrifuge  

By increasing dewatering level, improving wear and tear resistance (especially in 

the case of sludge containing fine sand) as well as by lowering irritating noise, 

centrifuges have succeeded in conquering a lot of ground in the treatment of 

tannery effluents. 

 
 

(a) (b) 

Figure (2-19): (a) Cross section of a sludge dewatering centrifuge (b) Sludge 

dewatering centrifuge (the lid is up for a better view [A. Itodo1, 2018]. 



50 
 

2.9.9 Sludge-drying beds  

Easily constructed with locally available materials, drying beds were perceived as 

the best solution for tanneries in hot-climate developing countries. However, they 

require a lot of area, the output during rainy season’s drops considerably, there is 

the problem of malodour, they are not easy to clean and made ready for the next 

batch, etc. For these reasons, sludge-drying beds are still used mainly by small 

tanneries not close to residential areas and/or as fall-back units used during 

breakdowns of mechanical dewatering equipment. 

 

Figure (2-20): Schematic views of sludge-drying beds [A. Itodo1, 2018]. 

The products of primary treatment are: 

 (i) Primary treated effluent – overflow from the primary settling tank  

 With only residual amounts of chrome and sulphide and significantly reduced 

BOD, COD and SS content; and 

(ii) Dewatered sludge with approximately 40% DS; its chrome content depends on 

the type and efficiency of the chrome management system applied. 



51 
 

For the fortunate tanneries coupled to the sewage system, on-site treatment ends 

here – the biological treatment takes place together with urban wastewater in large 

WWWs. Usually, industrial effluents are only a small fraction of the total volume 

so that the salinity (TDS) they bring along does not represent a problem. 

 

 

Table (2-5): Purification efficiency of treatment stages referred to raw effluent [A. 

Itodo1, 2018]. 

Parameter Physical-chemical (primary) Biological 

Reduction% Approx. value 

mg/l 

Reduction% Approx. 

value mg/l 

SS 80-90 300-600 95-98 20-50 

BOD 50-65 750-1500 97-99 20-30 

COD 50-65 1500-3000 87-93 250-400 

TKH 40-50 250-300 60 100-200 

Cr 92-97 5-10 99-99.5 ‹1 

S-2 80-90 10-20 99-99.5 ‹1 

TDS ,mainly 

Cl- and SO-2 

No reduction 

•Approximately at the load level of 0.30 kg BOD5/kg MLSS, oxygen requirement 

of 2.0 kg O2/kg BOD5 and MLSS 3300 g/m3. 

 

 

 



52 
 

2.10 Secondary treatment (biological treatment and secondary 

sedimentation) 

1/ Objective and basic principles 

The main objective at this stage is to further reduce the amount of organic 

(expressed as BOD and COD) and other substances still present in the effluent 

after the primary treatment and there by satisfy the standards/limits for discharge 

into surface waters (rivers, lakes). 

The biological treatment duplicates processes that take place in nature, but under 

controlled conditions and, especially, at a highly accelerated pace; however, the 

efficiency of this treatment largely depends on the biodegradability of the polluting 

substrate, i.e., its inherent capacity to decompose by biological processes. The 

remaining suspended and colloidal solids are removed by flocculation and 

adsorption. While biological treatment may be aerobic, facultative or anaerobic (or 

some combination thereof), in practice, almost only aerobic systems are used; 

exceptionally, in countries with a hot climate and where a lot of land is available, 

facultative (preferably aerated/facultative) lagoons are also used.  Due to the 

inherent characteristics of tannery effluents, primarily their sulphide/sulphate 

content, in practice, anaerobic treatment is used only in sludge digestion. Among 

many variations of the aerobic process, the most widely used method is (complete-

mix) activated sludge treatment with extended aeration; despite some very 

interesting features, membrane bioreactors (MBRs) have not made significant 

inroads in the tanning sector. 

The activated sludge process is an aerobic, biological process, which uses the 

metabolism of microorganisms to remove substances causing oxygen demand. The 



53 
 

qualitative biochemical reaction taking place in the organic matter stabilization 

process can be summarized in the following manner: 

Inert matter + organic matter + oxygen + nutrients + micro-organisms    

    ->   New micro-organisms + CO2 + H2O + additional inert matter 

Simply said, we stimulate micro-organisms to convert (eat and digest) harmful, 

oxygen-demanding organic compounds into an environmentally more acceptable 

form (micro-organisms) and low energy, stable compounds like water and carbon 

dioxide. 

The microbial community that does that job comprises various species of bacteria, 

fungi, protozoa, sometimes rotifers (multicellular animals only found in very stable 

activated sludge with long retention times), even nematodes, the composition of 

the population depending on a plethora of factors. 

 

Figure (2-21): A simplified flow diagram of the activated sludge process [A. 

Itodo1, 2018]. 



54 
 

Generally, the biological stage is the most complex part of the overall effluent 

treatment process, with highest investment and operational costs, its day-to-day 

running requiring considerable skills and experience [A. Itodo1, 2018]. 

2.10.1 Aerobic Treatment  

Aerobic microorganisms use organic carbon in the effluent and convert it to 

biomass and carbon dioxide. A large amount of sludge is generated along with 

high energy consumption. Aerobic treatment of tannery wastewater reduces 

chemical oxygen demand (COD) by 60-80% and biological oxygen demand 

(BOD) reduction is 95%, when combined with physicochemical pretreatment. 

In a combined biochemical oxidation and chemical coronation step, chemical 

oxygen demand (COD), total nitrogen (TN) and total suspended solids (TSS) 

removals of 96%, 92% and 98%, respectively were obtained. Ozonisation step was 

integrated with sequencing batch bio film reactor. Ozonisation partially oxidizes 

there fractory compounds present in tannery wastewater and increases their bio 

degradability. Sludge production was 0.1 kg VSS/ kg COD removed, which is 

lower than the value reported in the literature for conventional biological systems. 

Aerobic treatment followed by chemical ozonisation and again aerobic treatment 

further increases the biodegrability of refractory compounds. 

A combination of electrochemical and biological treatment can also be used to 

eliminate ammonia and avoid implementation of biological nitrification. 

Respirometry combined with sequencing batch reactor is an effective method for 

the removal of COD in tannery effluent. At 12h sequencing batch reactor cycle 

with a loading rate of 1.9-2.1 kg/m3 day, removals of COD, TKN and NH3-N 

were 80-82%, 78-80% and 83-99%, respectively. The removal efficiencies were 

much higher than conventional aerobic systems [H. Dargo and A. Ayalew, 2014]. 



55 
 

2.10.2 Aeration devices  

Water (effluent) aeration is important business that employs a wide range of 

equipment. In addition to cost, reliability, etc., the key criterion is the amount of air 

(oxygen) transfer per kW installed. Here is one – rather arbitrary – classification: 

a. Surface aerators: include: 

-Radial flow, low speed, 20-60 rpm. 

-Axial flow, high speed, 300-1200 rpm. 

-Brush rotor (oxidation ditch). 

b. Submerged turbines. 

c. Diffusers: include: 

-Bubblers – porous and non-porous diffusers. 

-Tubular. 

-Jets (developed from Venturi ejectors). 

  

(a) (b) 

 

(C)     

Figure (2-22): (a) Surface (floating) aerators (b) Forced-air, submersed turbine 

aerator (C) Surface aerators [A. Itodo1, 2018]. 



56 
 

 

Figure (2-23): Bottom air diffuser grid with one section and fine-bubble dome 

diffuser [A. Itodo1, 2018]. 

2.10.3 Aeration basins, oxidation ditch  

The possibly best biological treatment of tannery effluents is the oxidation ditch 

(OD) and its various derivatives – a circular aeration basin (racetrack-shaped), with 

rotary-brush or vertical-rotor (carrousel) aerators that extend across the width of 

the ditch. In addition to its simple construction and easy maintenance, the main 

advantage of the OD is its resilience to variations in flow, pollution load, including 

shock loads. It is even possible to combine several ovals and maintain different 

aeration regimes suitable for nitrification and denitrification. 

 

Figure (2-24): Oxidation ditch in operation Oxidation ditch in operation [A. 

Itodo1, 2018]. 



57 
 

2.10.4 Secondary sedimentator  

Their design is very similar to those of primary sedimentator, but the operational 

conditions are different. Also, the (excess – wastage) sludge evacuated at the tank 

bottom is normally bulkier and more difficult to dewater. Surface hydraulic 

loading or surface overflow rate (SOR) is the vertical velocity of the influent in the 

secondary sedimentation tank (m3/m2 of tank surface per hour, m/h). SOR of 

approximately 0.5 m3/m2 per hour is generally used for secondary sedimentation of 

tannery effluents, i.e., less than for primary clarifiers. 

 Surface solid rate (SSR) is the quantity per hour of MLSS (kg) crossing the 

surface area of the secondary sedimentation tank (kg/m2 of tank surface per hour) 

(see primary sedimentation). SSR values between 2.0 and 3.0 kg/m2 per hour are 

generally used for secondary sedimentation of tannery effluents. The overflow 

from the secondary clarifiers represents the fully treated effluent usually fit for 

discharge into a final recipient. 

In order to satisfy the legal limits for nitrogen (ammonia and TKN), very often 

nitrification and denitrification stages need to be introduced into the biological 

system. Nitrification requires extensive aeration as well as a low F: M ratio (< 0.1) 

to facilitate conversion of nitrogen containing organic matter into nitrate and nitrite 

salts. During the denitrification stage, which for operational reasons can take place 

either at the very beginning or at the end of the biological treatment, these salts are 

converted under anoxic conditions into neutral nitrogen gas (N2) and water [A. 

Itodo1, 2018]. 

2.10.5 Anaerobic treatment:  

Anaerobic treatment of wastewater converts the organic pollutants into a small 

amount of sludge and large amount of biogas (methane and carbon dioxide).The 



58 
 

sulphide present in wastewater inhibits the anaerobic treatment. Methanogenic 

bacteria are inhibited by sulphide, whereas acidifying and sulphate reducing 

bacteria do not inhibit. Three inhibiting effects of sulphide or sulphide reduction 

are known: direct toxicity of sulphide, substrate competition between sulphates 

reducing and Methanogenic bacteria and precipitation of trace elements by 

sulphide. The extent of these effects depends on the experimental system used. In a 

continuous fixed film reactor, the efficiency of degradation was improved by 15% 

ate hydraulic retention time of 1.9 days when the concentration of undissociated 

sulphide was reduced from 100 to 30 mg/L. 

The Advantage and Disadvantage Anaerobic treatments are Removal of sulphate, 

sulphite and thiosulphate forme the waste stream, Heavy Metal removal 

Precipitated metal sulphides and Reduce COD removal efficiency, Corrosion, less 

methane formation respectively. In two stage anaerobic treatment of tannery 

wastewater, 30% of the sulphate was reduced independent of the sulphate influent 

concentration in the first stage. With high concentration of sulphate in influent, 

percentage of desulfurization decreased in the second stage. Pre treatment of 

wastewater for reducing the tanning chromium and sulphide levels gives better 

results in COD removal efficiency. In anaerobic up flow contact filter, COD 

removal efficiency was in the range of 79-95% after pretreatment compared to 60-

86% for untreated wastewater [H. Dargo and A. Ayalew, 2014]. 

2.11 Advanced (tertiary) treatment 

In certain cases, despite extensive physical-chemical and biological treatment in a 

well designed ETP, the quality of the final effluent does not meet the promulgated 

discharge limits. The usual culprit is the recalcitrant COD, i.e., compounds that the 

micro-organisms present in the floc are unable to decompose. In such cases, it is 



59 
 

necessary to resort to additional, usually more sophisticated and rather expensive 

treatments such as mineralization of organic compounds by oxidation with H2O2 

in the presence of ferrous sulphate (Fenton process and its derivatives). Ozonsaion 

is sometimes included not so much to kill potentially harmful micro organisms but 

to destroy part of the residual COD [A. Itodo1, 2018]. 

 2.11.1 Sludge handling  

1/ Mechanical sludge dewatering  

The main purpose of sludge dewatering is not only to reduce the volume and 

weight of material to be transported but also to attain the dry matter content 

required for disposal at landfills. 

The equipment used for this purpose is recessed-plate filters, belt presses and 

decanter centrifuges – was already described earlier. Here is a short comparative 

overview of the main characteristics and efficiencies of the various systems as well 

as changes in DS content throughout the treatment process.  

Table (2-6): Characteristics of sludge dewatering equipment [N. K. Srivastava and 

C. B. Majumder]. 

Equipment Decanter Belt press Plate –filter press 

Way of operation continuous continuous Batch 

Sludge conditioning Required(1) Required(1) Not required(2) 

Washing water Not required Required(3) Not required(4) 

Lab our  Only supervision Only supervision Required during cake discharge 

Sensitive to sludge variability  Very sensitive Very sensitive Less sensitive 

Energy demand (electricity ) High Medium Low 

Maintenance  Sophisticated Medium Low 

(1) Polyelectrolyte (usually cationic): 2-4 g/kg of DS. 

(2) Sludge conditioning with inorganic chemicals (iron salts and lime) is not strictly necessary, but recommendable 

for enhancing filtration rate and general performance. 

(3) About 10 m3/h of clean water at 4 bars per meter of belt width are required for continuous belt washing. 

(4) Periodical cleaning of filtering cloth is required (at least once per week) [N. K. Srivastava and C. B. Majumder]. 



60 
 

Handling Post-purification, sedimentation and sludge handling are the last step in 

wastewater from the water phase by gravity settlement. After dewatering this 

sludge by means of filter presses, a sludge cake with up to 40% dry solids can be 

achieved, whereas belt presses produce a sludge cake with up to 20-25% dry solids 

[H. Dargo and A. Ayalew, 2014]. 

2/ Utilization and disposal  

In comparison with sanitary sludges, tannery sludge has greater inorganic matter 

content, greater heavy metal content, especially chromium and greater sulfur 

compound content. However, the main stumbling block is the chromium content, 

with legislation and practice varying a lot from country to country. A number of 

solutions for utilization and/or safe disposal of tannery sludge have been proposed, 

practiced, tested, and applied at pilot and industrial scale: landfill, land application, 

composting, anaerobic digestion, thermal treatment, vitrification, pyrolisys, brick 

making, etc., none of them proving satisfactory enough. There is certainly no 

universal solution for sludge utilization/application. Each ETP produces sludge of 

specific characteristics and different regions and countries have quite different 

regulations regarding sludge utilization. Therefore, prior to any ETP construction, 

a detailed assessment of options should be prepared and the most suitable 

application proposed. In any case, handling, storage and transport of sludge and 

solid wastes from PTPs and ETPs should also be safe and not contaminate the 

surroundings; thus, for example, the collection points should be protected against 

bad weather (rain, for example). 

2.12 The issue of bad odor 

Odours associated with wastewater are difficult to quantify because they are 

caused by a wide variety of compounds and they are a nuisance that is more 



61 
 

qualitative than quantitative. Sensitive persons easily detect very low 

concentrations of odoriferous substances in the air (sulphides/other sulphur 

compounds, ammonia, amines, etc.). Local geographic and climatic conditions 

such as wind direction, land shape, air humidity, ground and air temperature, etc. 

play an important role. Along the treatment line, the main sources of bad smell are: 

• Equalization and sulphide oxidation; 

• Sludge thickening; 

• Biological aeration; 

• In-plant storage of dewatered sludge; 

• Temporary sludge disposal site. 

Yet, the main source of bad smell remains the stripping of hydrogen sulphide; it is 

not the concentration of sulphide per se, but the lowering of pH: the not 

disassociated H2S is present only at pH below 10. Thus, it is crucial to control pH 

and, if needed, alkalis like NaOH or lime are added to achieve pH > 9.5-10. More 

extensive, uninterrupted aeration may help, but sometimes rigorous (and 

expensive) methods such as adding hydrogen peroxide or pure oxygen are 

necessary. Nowadays, in some places, nearly the entire ETP is covered and the air 

is purified [A. Itodo1, 2018]. 

 

 

 

 

 



62 
 

Chapter three 

Materials and Methods 

3.1 Introduction 

To achieve the objectives of this study, various methods of data collection, 

quantitative, and qualitative analyses through observation, reports, books, articles, 

interviews and internet and samples analyses were used. 

3.2 Study area 

The study area, White Nile tannery is located in the south of the Khartoum, near 

from the horse race and it was established in 1971, and in 2011 it was purchased by 

Saria international advanced business company. 

The water produced from hides tanning included high amount of hazardous 

chemical pollutants, so the treatment plant was designed to remove and reduce the 

hazardous pollutants before entering to the sewage network. 

 Generally the treatment is divided into three sections: 

1-Physical treatment (mechanical treatment) 

2- Biological treatment. 

3- Chemical treatment. 

 

 

 



63 
 

The main parts of the industrial waste water treatment plant are illustrated below: 

 

Figure (3-1): industrial waste water treatment plant 

1- The collection point 

It is a basin to collect water produced from tanning under gravity. 

2- The screen  

It is the smooth screen with diameter 1mm and used to remove small and big 

substances and hides remain from reaching the next stage and keep the pumps from 

damage. The screen daily cleans by washing pump to avoid clogging. 

3- Lift station 

The group of pumps used to raise the waste water to the aeration tank  

4- Aeration tanks 

It is rectangular basin with the capacity of 900𝑚3/day and used to remove the 

organic substances by using microorganisms (reduce BOD and COD).In this basin, 

oxygen and manganese sulphate are added to the waste water and left from 16 to 

32 hours to complete the process of biodegradation. 

 



64 
 

5- Fast mixers basins  

They are two basins used to mix waste water with the aluminum sulphate and Pac 

(poly aluminum chloride) 

6- Sedimentation basin 

Used to remove the particles produced from added the chemical substances in the 

previous stage by the earth gravity. 

7- Pump station  

The purpose is to expose treated water to the sewage network 

8- Activated sludge tank  

Used to collect sludge and particles produced from sedimentation process 

9- Dewatering basins 

They are seven basins work as sand filter, used to separate water coming with the 

sediments and then these sediments been dried by sun and wind. 

3.3 Materials  

The following is a list of the chemicals and reagents used for testing in the 

research:  

Table (3.1): Chemicals or reagents used 

NO Chemical or reagent  

1 Sulphuric acid reagent 

2 Standard Potassium Dichromate 

3 Standard ferrous ammonium sulphate (0.1M) 

4 Ferroin Indicator solution 

5 Hexane 

6 Hydrochloric acid (HCL) 



65 
 

3.4. Methods 

3.4. 1 Primary data collection methods 

 The engineers and operators of the White Nile tannery and the industrial waste 

water treatment plant were interviewed to collect information on the stages of 

tanning and the stages of industrial wastewater treatment. 

3.4.2 Sample preparation 

The samples were taken using sterile glass bottles from specified points in the 

station as illustrated in the table below:  

Table (3.2): Samples sources 

Source of Sample Samples No: 

From the  inlet effluent  of the station 1 

From outlet effluent of the station 2 

 

*the number of samples determined depended on available cost to analysis those 

samples. 

3.5 Characterization of tannery effluent  

The sampled effluent was analyzed for their chemical oxygen demand (COD), 

Biological oxygen demand (BOD), total suspended solids (TSS), total dissolved 

solid (TDS) power of hydrogen (pH), oil and greases and chrome (Cr).  

 

 



66 
 

3.5. 1 pH value measurement method 

Principle: 

The pH value is found by measurement of the electromotive force. Generated in a cell. It 

is made up of an indicator electrode which is reactive to hydrogen ions such as a glass 

electrode. When it is immersed in the test solution the contact between reference 

electrode (usually mercury/calomel electrode), and the test solution the electromotive 

force is measured. A pH meter, that is, a high impedance voltmeter is marked in terms of 

pH. Varieties of electrodes have been suggested for the determination of pH. The 

hydrogen gas electrode is the primary standard. Glass electrode in Coordination with 

calomel electrode is generally used with reference potential provided by saturated 

calomel electrode. The glass electrode system is based on the theory that a change, of 1 